
990000885
2-11-15 (Rev:06)

LITTLE WONDER
C5 BLOWER

MODEL NUMBER
99170-03-01

REPLACEMENT PARTS LIST

LITTLE WONDER
C5 SOUFFLANTE

NUMÉRO DE MODÈLE
99170-03-01

LISTE DES PIÈCES DE RECHANGE

LITTLE WONDER
C5 SOPLADORA

NÚMERO DE MODELO
99170-03-01

LISTA DE PIEZAS DE REPUESTO



 LITTLE WONDER OPTIMAX C5 BLOW

2

1

1
54

3 9

1110

6

55

5
4

12

15

16

17

39

40

55

18

35
34

36

33

38

4341
42

45

46

4647

44

48
42

40

41

39

46

49

52

51

27

50

27

32

24

30

2829

29

31

31

27

27

26

26

25

24
23

22
2120

9

19

8

55

2 37

7

13

14

14

56

A

A

A

A

A
C

C

B
B

B

B

B

B

B

B

B

B

B

24

53

54

16

Torque Specs:
A = 5-7 ft. lbs. (5-7 pi lb, 5-7 pies libra)
B = 14-20 ft. lbs. (14-20 pi lb, 14-20 pies libra)
C = 19-25 ft. lbs. (19-25 pi lb, 19-25 pies libra)

LITTLE WONDER C5 BLOWER – MODEL NUMBER 99170-03-01 



 
LITTLE WONDER C5 BLOWER − MODEL NUMBER 99170-03-01 

PARTS LIST

	 1 664004001	  Screw (1/4-15 x 3/4 in.)......................................... 4
	 2 940748020	  Logo Label............................................................. 1
	 3 524640001	  Blower Screen....................................................... 1
	 4 524644001	  Adjustment Ring.................................................... 1
	 5 524643001	  Blower Adjustment Ring........................................ 1
	 6 524647001	  Blower Tube........................................................... 1
	 7 940947012	  Danger Label......................................................... 1
	 8 524645001	  Front Blower Housing............................................ 1
	 9 638678002	  Lock Washer (5/16)................................................ 5
	 10 664002003	  Bolt (5/16-24 x 2 in., Hex Hd.)............................... 1
	 11 638966001	  Washer (5/16)........................................................ 1
	 12 524646001	  Impeller.................................................................. 1
	 13 306813001	  Impeller Adaptor.................................................... 1
	 14 661830001	  Screw (1/4-15 x 31.75 mm, 
	  	  T30 Torx Pan Hd.).................................................. 3
	 15 T661829001	 Bolt (5/16 24 x 1-1/4 in., 
	  	  Flange Button Hd.)................................................ 4
	 16 638965001	  Mounting Plate...................................................... 2
	 17 621075002	  Steel Rod............................................................... 2
	 18 524642001	  Rear Blower Housing............................................. 1
	 19 679450003	  Hex Nut (5/16-18).................................................. 4
	 20 638882001	  Washer (5/16)........................................................ 4
	 21 4163472	  Engine (Subaru, SP170)........................................ 1
	 22 661501009	  Screw (1/4-20 x 2.27 in., 
	  	  T30 Torx Pan Hd.).................................................. 1
	 23 308842009	  Throttle Lever and Cable....................................... 1
	 24 679466001	  Cap Lock Nut (1/4-20)........................................... 5
	 25 310843004	  Upper Handle........................................................ 1
	 26 311194001	  Hand Knob Assembly (1/4-20).............................. 2
	 27 524638001	  End Cap (32 mm)................................................... 6
	 28 310970003	  Upper Frame Assembly......................................... 1
	 29 310019001	  Handle Adjustment Assembly............................... 2

	 30 661568005	  Handle Bolt (1/4-20 x 4 in.).................................... 2
	 31 660643001	  Bolt (1/4-20 x 1.53 in.)........................................... 4
	 32 310970002	  Lower Handle........................................................ 2
	 33 310020001	  Engine Plate Assembly.......................................... 1
	 34 679008002	  Engine Spacer....................................................... 4
	 35 570116001	  Isolator (Rubber).................................................... 1
	 36 524648001	  Oil Fill Funnel......................................................... 1
	 37 940947011	  Warning Label........................................................ 1
	 38 660591015	  Bolt (5/16-18 x 2-1/2 in., Hex Hd.)........................ 4
	 39 679071001	  Flange Nut (3/8-16)................................................ 2
	 40 310482002	  Wheel (16 x 2-3/4 in.)............................................ 2
	 41 524639001	  Axle Spacer........................................................... 2
	 42 524035001	  Axle Bushing.......................................................... 2
	 43 300307003	  Support Plate Assembly........................................ 1
	 44 679070001	  Hitch Pin (3/4 in.)................................................... 1
	 45 664006006	  Screw (5/16-18 x 1/2 in., Button Hd.).................... 2
	 46 664006005	  Screw (5/16-18 x 2-1/4 in., 
	  	  Button Hd.)............................................................ 8
	 47 678259003	  Lock Nut (5/16-18)................................................. 4
	 48 621301002	  Axle........................................................................ 1
	 49 303475002	  Front Fork Tube Assembly..................................... 2
	 50 661020002	  Bolt (1/2 in. Shoulder x 3/8-16, Hex Hd.).............. 1
	 51 310482003	  Wheel (10 x 2-3/4 in.)............................................ 1
	 52 678259006	  Cap Lock Nut (3/8-16)........................................... 1
	 53 940872003	  Fuel Label (E85)..................................................... 1
	 54 T662285001	 Screw (#10-24 x 1-1/4 in, T25 Torx Hd.)............. 10
	 55 636628001	  Washer (#10-24).................................................. 20
	 56 T662284001	 Nylon Insert Nut (#10-24).................................... 10

	  Not Shown:

	  990000790	  Operator’s Manual

Key	 Part
	No.	 Number	 Description	 Qty

Key	 Part
	No.	 Number	 Description	 Qty

NOTE A: Schiller Grounds Care will not provide engines as replacement parts. Engines are covered through the engine manufacturer’s warranty. Consult the 
accompanying engine manual or contact our service department for assistance.

3



 LITTLE WONDER OPTIMAX C5 BLOW

4

	Núm.	 Núm.
	ref.	 pieza Descripción		  Cant

NOTE A : Schiller Grounds Care ne fournit pas de moteurs dans ses pièces détachées. Les moteurs sont couverts par la garantie du fabricant de moteurs. 
Consulter le manuel du moteur inclus ou contacter notre département de service après-vente pour toute assistance.

	Núm.	 Núm.
	ref.	 pieza Descripción		  Cant

	 1 664004001	  Vis (1/4-15 x 3/4 po)........................................ 4
	 2 940748020	  Étiquette de logo............................................. 1
	 3 524640001	  Tamis de soufflante......................................... 1
	 4 524644001	  Bague de réglages.......................................... 1
	 5 524643001	  Bague de réglages de sofflante...................... 1
	 6 524647001	  Tuyau de la soufflante..................................... 1
	 7 940947012	  Plaquette de  danger....................................... 1
	 8 524645001	  Boîtier du souffleur avant................................ 1
	 9 638678002	  Rondelle frein (5/16)........................................ 5
	 10 664002003	  Boulon (5/16-24 x 2 po, six pans)................... 1
	 11 638966001	  Rondelle (5/16)................................................ 1
	 12 524646001	  Ventilateur....................................................... 1
	 13 306813001	  Adaptateur pour ventilateur............................ 1
	 14 661830001	  Vis (1/4-15 x 31,75 mm, 
	  	  T30 tête bombée Torx).................................... 3
	 15 T661829001	 Boulon (5/16 24 x 1-1/4 po, 
	  	  tête flasque)..................................................... 4
	 16 638965001	  Plaque de montage......................................... 2
	 17 621075002	  Tige de acier.................................................... 2
	 18 524642001	  Boîtier arrière de la soufflante......................... 1
	 19 679450003	  Écrou hexagonal (5/16-18).............................. 4
	 20 638882001	  Rondelle (5/16)................................................ 4
	 21 4163472	  Moteur (Subaru, SP170).................................. 1
	 22 661501009	  Vis (1/4-20 x 2.27 po, 
	  	  T30 tête bombée Torx).................................... 1
	 23 308842009	  Palanca del acelerador y et câble................... 1
	 24 679466001	  Écrou de blocage de capuchon (1/4-20)......... 5
	 25 310843004	  Poignée supérieure......................................... 1
	 26 311194001	  Ensemble de bouton de poignée (1/4-20)....... 2
	 27 524638001	  Capuchon d’extrémité (32 mm)....................... 6
	 28 310970003	  Ensemble de cadre supérieur......................... 1
	 29 310019001	  Ensemble de réglage de poignée................... 2
	 30 661568005	  Boulon de la poignée (1/4-20 x 4 po).............. 2

	 31 660643001	  Boulon (1/4-20 x 1,53 po)............................... 4
	 32 310970002	  Poignée inférieure........................................... 2
	 33 310020001	  Ensemble de plaque moteur........................... 1
	 34 679008002	  Entretoise de moteur....................................... 4
	 35 570116001	  Sectionneur (caoutchouc)............................... 1
	 36 524648001	  Orifice de remplissage d’huile......................... 1
	 37 940947011	  Étiquette d’avertissement .............................. 1
	 38 660591015	  Boulon (5/16-18 x 2-1/2 po, 
	  	  six pans).......................................................... 4
	 39 679071001	  Écrou à épaulement (3/8-16)........................... 2
	 40 310482002	  Muele (16 x 2-3/4 po)...................................... 2
	 41 524639001	  Entretoise d’axe.............................................. 2
	 42 524035001	  Douille de essieu............................................. 2
	 43 300307003	  Ensemble de plaque de support..................... 1
	 44 679070001	  Axe de blocage (3/4 po).................................. 1
	 45 664006006	  Vis (5/16-18 x 1/2 po, tête ronde)................... 2
	 46 664006005	  Vis (5/16-18 x 2-1/4 po, 
	  	   tête ronde)...................................................... 8
	 47 678259003	  Écrou de blocage (5/16-18)............................. 4
	 48 621301002	  Axe.................................................................. 1
	 49 303475002	  Fourche........................................................... 2
	 50 661020002	  Boulon à épaulement (1/2 po x 3/8-16,  
	  	  six pans).......................................................... 1
	 51 310482003	  Muele (10 x 2-3/4 po)...................................... 1
	 52 678259006 Écrou de blocage de capuchon (3/8-16)......... 1
	 53 940872003 Étiquette de carburant (E85)........................... 1
	 54 T662285001 Vis (#10-24 x 1-1/4 po, T25 Torx).................. 10
	 55 636628001 Rondelle (#10-24).......................................... 20

	 56 T662284001 Écrou de blocage (#10-24)............................ 10

	  Pas illustré:
	  990000790	  Manuel d’utilisation

LISTE DES PIÈCES

LITTLE WONDER C5 SOUFFLANTE – NUMÉRO DE MODÈLE 99170-03-01 



 LITTLE WONDER OPTIMAX C5 BLOW

5

Num.	 Num.
de lég.	 de réf.	 Description	 Qté

	 1 664004001	  Tornillo (1/4-15 x 3/4 pulg.)............................. 4
	 2 940748020	  Etiqueta del logotipo....................................... 1
	 3 524640001	  Pantalla de la sopladora.................................. 1
	 4 524644001	  Anillo de ajuste del rayo.................................. 1
	 5 524643001	  Anillo de ajuste del rayo de sopladora............ 1
	 6 524647001	  Tubo de la sopladora....................................... 1
	 7 940947012	  Etiqueta de peligro.......................................... 1
	 8 524645001	  Alojamiento de la sopladora delantero........... 1
	 9 638678002	  Arandela de seguridad (5/16).......................... 5
	 10 664002003	  Perno (5/16-24 x 2 pulg., cabezal hex.).......... 1
	 11 638966001	  Arandela (5/16)................................................ 1
	 12 524646001	  Impulsor.......................................................... 1
	 13 306813001	  Adaptador de impulsor................................... 1
	 14 661830001	  Tornillo (1/4-15 x 31,75 mm, 
	  	  T30 cabeza tronc. Torx)................................... 3
	 15 T661829001	 Perno (5/16 24 x 1-1/4 pulg., 
	  	  cabeza de brida).............................................. 4
	 16 638965001	  Placa de montaje............................................ 2
	 17 621075002	  Barra del acero................................................ 2
	 18 524642001	  Alojamiento trasero del soplador.................... 1
	 19 679450003	  Tuerca hexagonal (5/16-18)............................. 4
	 20 638882001	  Arandela (5/16)................................................ 4
	 21 4163472	  Motor (Subaru, SP170).................................... 1
	 22 661501009	  Tornillo (1/4-20 x 2,27 pulg., 
	  	  T30 cabeza tronc. Torx)................................... 1
	 23 308842009	  Palanca del acelerador y cable....................... 1
	 24 679466001	  Tuerca de seguridad de tapa (1/4-20)............. 5
	 25 310843004	  Mango superior............................................... 1
	 26 311194001	  Conjunto de perilla del mango (1/4-20)........... 2
	 27 524638001	  Tapa extremo (32 mm)..................................... 6
	 28 310970003	  Conjunto superior de la base.......................... 1
	 29 310019001	  Conjunto el ajuste de mango.......................... 2
	 30 661568005	  Perno del mango (1/4-20 x 4 pulg.)................ 2
	 31 660643001	  Perno (1/4-20 x 1,53 pulg.)............................. 4

	 32 310970002	  Mango inferior................................................. 2
	 33 310020001	  Conjunto de placa de motor........................... 1
	 34 679008002	  Espaciador del motor...................................... 4
	 35 570116001	  Isolator (goma)................................................ 1
	 36 524648001	  Embudo de llenado de aceite......................... 1
	 37 940947011	  Etiqueta de advertencia.................................. 1
	 38 660591015	  Perno (5/16-18 x 2-1/2 pulg., 
	  	  cabezal hex.)................................................... 4
	 39 679071001	  Tuerca de brida (3/8-16).................................. 2
	 40 310482002	  Rueda (16 x 2-3/4 pulg.).................................. 2
	 41 524639001	  Espaciador de eje........................................... 2
	 42 524035001	  Buje de eje...................................................... 2
	 43 300307003	  Conjunto de placa de soporte........................ 1
	 44 679070001	  Pasador del enganche (3/4 pulg.)................... 1
	 45 664006006	  Tornillo (5/16-18 x 1/2 pulg,  
	  	  cabeza de botón)............................................ 2
	 46 664006005	  Tornillo (5/16-18 x 2-1/4 pulg., 
	  	  cabeza de botón)............................................ 8
	 47 678259003	  Tuerca de seguridad (5/16-18)........................ 4
	 48 621301002	  Eje................................................................... 1
	 49 303475002	  Conjunto de la horquilla delantera.................. 2
	 50 661020002	  Perno de cuello grueso (1/2 pulg. x 3/8-16, 
	  	  cabezal hex.)................................................... 1
	 51 310482003	  Rueda (10 x 2-3/4 pulg.).................................. 1
	 52 678259006	  Tuerca de seguridad de tapa (3/8-16)............. 1
	 53 940872003	  Etiqueta de combustible (E85)........................ 1
	 54 T662285001	 Tornillo (#10-24 x 1-1/4 pulg, T25 Torx)........ 10
	 55 636628001	  Arandela (#10-24).......................................... 20
	 56 T662284001	 Tuerca de seguridad (#10-24)....................... 10

	  No se ilustra:
	  990000790	  Manual del operador

LISTA DE PIEZAS

NOTA A: Schiller Grounds Care no proporcionará los motores como repuestos. Los motores están cubiertos por medio de la garantía del fabricante del 
motor. Consulte el manual adjunto del motor o comuníquese con nuestro departamento de servicio para recibir ayuda al respecto.

Num.	 Num.
de lég.	 de réf.	 Description	 Qté

LITTLE WONDER C5 SOPLADORA  – NÚMERO DE MODELO 99170-03-01 


